



TEST REPORT

Report No. : MAN:HL:7480010067

DATE : 28th November, 2016



SIER DISPOSABLES

KRYPTONSTRAAT 8, 6718 WR, EDE
NETHERLAND-6718

CONTACT PERSON : MR. ALBERT VAN DER VELDE

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION DISPOSABLES MADE FROM PALM BARK, USED FOR CATERING
COLOUR NATURAL
REFERENCE NO. 57515, 57518, 57523, 57531, 57536, 57540, 57550, 57560, 57572, 57576, 57580, 57592, 57594,
57596, 57600, 57604, 57608
COUNTRY OF ORIGIN INDIA
SAMPLE RECD ON 14/11/2016
TEST PERFORMING DATE 15/11/2016 TO 28/11/2016

TEST REQUESTED

TEST NAME	CONCLUSION
1. Article 3 of European Regulation No. 1935/2004	See Result
a) Wood – Pentachlorophenol (PCP) Content	
b) Wood - Specific Migration of Formaldehyde	Pass

TEST METHOD & RESULT(S) PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt Ltd.

Subasini Saraswat

Asst. Manager

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com



TEST REPORT

Report No. : MAN:HL:7480010067

DATE : 28th November, 2016



TEST RESULTS

1. Article 3 of European Regulation No. 1935/2004

a) Wood – Pentachlorophenol content

Method: With reference to ISO 17070: 2015. Analysis was performed by GC-ECD.

Test Item	Result (mg/kg)	Reporting Limit (mg/kg)
	1	
PCP Content	ND	0.5

Sample Description: DISPOSABLES MADE FROM PALM BARK

Note : 1. mg/kg = milligram per kilogram
2. ND = Not Detected

b) Specific Migration of Formaldehyde

Method: With reference to EN 13130-1:2004. Analysis was performed by UV-vis Spectrophotometer.
Simulant Used: 3% acetic acid (w/v) in aqueous solution
Test Condition: 40°C for 10 Days

Test Item	Result (mg/kg)	Reporting Limit (mg/kg)	Permissible Limit (mg/kg)
	1		
Specific Migration of Formaldehyde	ND	0.1	15
Comment	PASS	--	--

SAMPLE_DESCRIPTION: DISPOSABLES MADE FROM PALM BARK

Note: 1. mg/kg = milligram per kilogram of foodstuff in contact with
2. °C = degree Celsius
3. ND = Not Detected
4. Permissible Limit is according to Commission Regulation(EU)No.10/2011 of January 2011 with amendments.
5. Testing has been performed as per client's request.
6. PCP test has been subcontracted to SGS approved lab.

TEST REPORT

Report No. : MAN:HL:7480010067

DATE : 28th November, 2016



Sample as Received



***** End of Report*****